

Test Report

No.: SDHG1306004013FT

Date: Jul.03, 2013

Page 1 of 3

KAIPING HUI YANG METAL FURNITURE CO., LTD
HELONG ROAD, 2ND INDUSTRIAL PARK, SHUIKOU TOWN, KAIPING CITY

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description : OFFICE CHAIR
Supplier Item No. : DC-51
Sample Receiving Date : Jun.24, 2013
Sample Resubmission Date : Jul.02, 2013
Test Performing Date : Jun.24, 2013 to Jul.03, 2013

Test Result Summary

| Test(s) Requested | Result(s) | Comments |
|--|-----------|----------|
| Clause 6.4.1; 6.4.2; 7; 8.4.1; 8.4.2 of ANSI/BIFMA X5.1-2011 | PASS | / |
| For further details, please refer to the following page(s) | | |

Signed for and on behalf of
SGS-CSTC Co., Ltd.Jack Yao
Approved signatory

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained therein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client, and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To ensure the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

Test Report

No.: SDHG1306004013FT

Date: Jul.03, 2013

Page 2 of 3

Test Conducted: Clause 6.4.1; 6.4.2; 7; 8.4.1; 8.4.2 of ANSI/BIFMA X5.1 -2011

| Test Items | Test Methods & Requirements | Test Results |
|--|---|--------------|
| Back Strength Test - Static - Type II & III - Functional Load Clause 6.4.1 | No loss of serviceability when 150 lb (667 N) is applied for 1 min. applied to 90° from back at 16 in above the seat. If the back is less than 17.8 In, the load is applied at the top of the back. | PASS |
| Back Strength Test - Static - Type II & III - Proof Load 6.4.2 | No sudden and major change in the structural integrity (loss of serviceability is acceptable) when 1112N (250lbs.) is applied for 1 min. Applied 90° to the back at 16in. above the seat. | PASS |
| Base Test – Static Clause 7 | No sudden and major change in the structural integrity under 11,120N (2500lbs.) compressions for 1 min. The weight is then removed and reapplied for 1 min. The center column may not touch the test platform during load applications. | PASS |
| Drop Test – Dynamic - Functional Load Clause 8.4.1 | No loss of serviceability when 102kg (225lbs.) weight free falls from 6in. height to the center of the seat. | PASS |
| Drop Test Dynamic - Proof Load Clause 8.4.2 | No sudden and major change in the structural integrity (loss of serviceability is acceptable) when 136kg (300lbs.) weight free falls from 6in. height to the center of the seat. | PASS |

Sample information:

| | |
|---------------------|-------------------------------------|
| Overall dimensions: | 630 mm L x 655 mm W x 1055~1240mm H |
| Weight | 14.60 kg |

Photo Appendix



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained therein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client, and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To ensure the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com



Sample as received – View 3



Sample as received – View 4

End of Report

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client, and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To ensure the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com